

外科**《手術不能又は再発乳癌》**

レジメン名

PAC+BEV療法

<1クール>

3週投与1週休薬(4週を1クールとする)

薬剤名	投与量	投与スケジュール							
抗がん剤		1	8	15	22	29	36	43	...
パクリタキセル(PAC)	90mg/m ²	↓	↓	↓	休	↓	↓	↓	
ペバシズマブ(BEV)	10mg/kg	↓	休	↓	休	↓	休	↓	
前投薬		1	8	15	22	29	36	43	...
デキサート注6.6/1.65	0.825~6.6mg	↓	↓	↓	休	↓	↓	↓	
ポララミン注5mg	1A	↓	↓	↓	休	↓	↓	↓	
ファモチジン注50mg	1A	↓	↓	↓	休	↓	↓	↓	